

674468
82F/14W

CARNEGIE MINING CORPORATION LTD.

ASSAY REPORT

MILL RUN _____

DATE Sept 14/70

SAMPLE NO.	DATE	OZS SILVER	% LEAD	% ZINC	REMARKS
7027 B		4.1	1.5		
7028 B		4.9	2.7		
7029 B		12.8	5.5		
7030 B		4.7	2.0		

ASSAYER RF